SHATLL SCALE ASTHM EL1S
FIRE RESISTANCE TESTING
FOR TFR® CORPORATION ON

12 MILS OF FLEXTBLE FIRE SEELL
INTUMESCENT COATING
TESTED: JANUARY 23, 2006
VIEC $100-2585-1



VIEC Laboratories Inc.

January 24, 2007
Cclient: TPER® Corporation
161 Interstate Lane
waterbury, CT OETQ5
AtEn: Mr. Richard J. Barone Jr.

subject: Fire Resistance Testing According to ASTM E119

EAMPLE DESCRIPTICON: Wall Panel with 12 mils Flexible Fire
Shell Intumescent Coating.

The 36"x36°x4.5* thick Gypsum wall panel was fabricatea and
coated by TPR® for ASTM E 119 fire endurance testing. The wall
was made up of 5 pieces of 2"x4d" wood studs, 4 pieces forming a
36 x36" square frame and the fifth piece placed 18 inches from
one side of the frame. One piece of 367x36"x1/2" gypsum board
was attached to each =ide of the frame using gypsum boaxd
SETEWS . The cavity in the frame between the gypsum was filled
with B-13 fiberglass wall insulaticon. The Plexible Fire Shell
Intumescent Coating was applied to both surfaces of the gypsum
wall at an average thickness of 12 mils dry. The wall papel was
oriented so that the center stud was vertical.
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PROCEDURE :

The furnace used in this test measures 3ft x 3ft x 3ft. The
cucside construction is steel and the furnace is lined with a
caramic refractory insulaticn. The furmace dimensions inside
the insulation are neminally 27" x 27" % 27",

& single burner is centersd verticelly in the wall cpposite the
sample. This burner is rated for 1.5 million Btu/hr and iz of

the flat flame or non-impinging flame design. Furnace
~onditions are monitored by three Inconel-sheathed chromel-
alumal thermocouples. These thermocouples are positioned 6°

from the face of the sample.

The sample was oriented vertically in the front opening of tThe

furnace, The unexposed surface temperature of the sample was
monitored by @ sixX, 20-gauge type K. fiberglass sheathed
thermogouplas . in insulating pad was placed over each

thermocoupie on the unexposed side of the sample.

The fire test was run following the ASTM Ell% time-temperature
SUurrra.

The endpoint for the ASTM E 119 test occurs when either all the
thermocouples on the sample reach an average of 250°F + ambient
starting temperature, any individual thermocouple on the sample

exceeds 325 °F + smbient starting temperature., or when ths sample
experiences burn-through.
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RESULTS:
The ambient temperature was TLF.

At 52 minutes the coating on the unexposed side started
pubbling. At 57 minutes smoke began to emit from the bottom of
the sample.

At 62 minutes thermocouples #6 and #3 exceesded 336 °F and the
average for all six thermccouples on the unexposed side exceeded
321 fF rhus indicating failure.

The time-temperature data are contained on the followlng pages.
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